-—= IE I K IB

PARTS LIST
IN—YI X

BBW-8BL
BBW-8BLC
BBW-8BLC-BTFL-CD-DS

BBW-28BL
BBW-28BLC
BBW-28BLC-BTFL-CD-DS

SEIKO SEWING MACHINE CO.,LTD.



Notes for using this parts list
1. Parts supplied as complete assemblies are circled by a line .

2. This book was prepared based on information available in Apr. 2011.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body e e 1,2
Upper Shaﬁ mechanism ............................................................ 3‘ 4
Clissir Toad MiBBhaisi, == sraesosmsomnrmmmsmmsmtonmsmmntias e mon s msmmamnnims 5 6
Ciiicle reverse meohanism = cosveonvensmmss s e s i s A SR 5, 6
Needle bar and thread take—up mechanism (single needle) =~ =ocrrerrreereeneeens 7.8
Needle bar and thread take—up mechanism (two needle) ~  =rroreeremreseereeens 9,10
Prosser foot mechariony &= =eesssmmmmeesmensmsris e e s s e s e s emin' 11,12
Feed mechanism = seeseseees T 13, 14
Prosser Tool lifler mechanion & esstoesmmmmn s s e 15, 16
Alternating presser foot lifter mechanism (=CD) ~ ==rremeresrrrssmeenanneees 17,18
Quick reverse mechanism (FBT) ~ serererresramrarminm e 17,18
Upper feed mechanism =~ sereeserssssemommmi 19 20
Feed shaft mechanism = ++sereetessasareatontenseraranssassrtarsssnsarisssrssransas 21,22
Rotary hook shaft timing mechanism (single needle, two needle: right) -+ 23, 24
Rotary hook shaft timing mechanism (two needle: left)  «orreemremrmmrersmmrenenes 25, 26
Rotary hOOk Complete ............................................................ 27' 28
LOWEI’ Shaft meChanism ............................................................ 29‘ 30
Lubrication (single needle) ~ «rroseressrrressen s 31, 32
Lubrication (tWO needle) ............................................................ 33’ 34
Bobbin Winder mechanism ............................................................ 35' 36
Tension re!ease mechanism ................................................... 35' 36
Thread trimmer mechanism (single needle, two needle: right) sressesesesacesneee 37, 38
Thread trimmer mechanism (two needle: left) ~ sroreeremmmemmmeneneeneeeees 39, 40
Thread tension (single needle) serrreesrerssenessersiciiiiiiiiinrsisneeeans 41, 42
Thread tension (two needle) ...................................................... 43, 44
Knee switch ﬁechanism (FFL)  seereeeereren s e e 45, 46
Manual switch mechanism (-BT, CD, =DS)  +==sereeseens omeameninnin RARA TR AR S 45 46
Air presser mechanism — eeeeseerereressiii 47, 48
Presser foot actuator mechanism (=FL) ~ coresreseresemmmemnrsesnmenniesnnens 47, 48
AGCESSOMES  eeeeeseesserseessessisssesssssssssssssssiessessnseaee 49, 50
Table of gauge parts (single needlg)--=--srrrsrrrsrnmemmnmmn e 51
Table of gauge parts (two needle):«-=-=r+rssssessssrermnremiiins s 52

Hanging ruler (option) AR memasmessesssssssessasasasnansannn 53



IN—YY)ZARTHBIZELT
1. B THBT BRI I REBeRLTBYET,
2. ZOXRIZ201HFELIBDT—RIHOWTHERESh=tDTT,
3. BRITFELGLICRAERESHIEENAHYET,

B X

pages
FRBAIR 0000 e 12
FEpBS R e N R A R 34
EZEUBR{R 00 e 5.6
FEEERE{Z 0 e 5.6
AT o o S EAG . -2 ) RORUOUOCURRRUI RN 7.8
ﬁg%ﬂﬁgﬁ(zxﬁ) ....................................................... 9,10
Bz & S R N ——— —— 11,12
FEUBIER 0 e 13, 14
HZ FIFBIERE  ceeeeeeeerererereeseeien 15, 16
ZHEFEBRR(CD)  orrererrrere 17,18
7’(‘7’71{?7&3‘%(—3“ ...................................................... 17,18
FZFEURBER 0 e 19, 20
FEUBHBR{R 0 eeeeeereeereesesese 21, 22
HIEAAITBROEE, 2KE ) e 23, 24
HRERAAS T BIR2AET IE) e 25, 26
FIT e 27, 28
TFTEAB{ZR 000 e 29. 30
BB RROIARED o 31,32
HOHTBEBR(2AEE) oo 33, 34
BB 000 e 35, 36
%\@65{)&3% ....................................................... 35, 36
LHYBROIAEE, 248 :H) e 37 38
HUYRBFREERE L) e By S 39, 40
HEIFBAR(TAEL) e 41, 42
Hgksz,(.yg‘.gg{%(_pu ....................................................... 45, 46
FEAAYTFBRBT, CD, ~DS)  ceereerrrerrermmnmmnaninanrinnnaee 45, 46
ZOIERE{R 0 e 47, 48
R FHFAT—RBAFHRFL)  creerreereresr e 47, 48
HESBER e 49, 50
(1A e - 51
B SSFR(2AREE)  eeeeeeeeeseeererssneneeeseen s 59

RYER (;j-j"?/a:/) .................................................. s 53



F{KBE3{%&/Machine body




F {AR§{%/Machine body

L o

NO.| HSES JE L &lus R DESCRIPTION
JE3g48837
0 oo|@ u—ll I E i
PARTS NO. | 97 1?6 v &|aTy

1 [60384 * | * * INES S+ SUPPORT BAR
2 160227-01 * | *k * 1 | ki TOP COVER
3 |60227-02 * | % * 1 |CDEAYILAZ)L DIAL BUSHING, CD
4 |B150607 * | % * 1 | bR Lz RUBBER CAP, 32.8
5 60229 * | * * 1 | KFEHN— COVER, :T/TAKE-UP LEVER
6 |60204 * | *® * 1 | X HAA—1k BOLT, SOCKET M4X0.7 L=6
7 31207 * | % * 1 | XA —LETviv— WASHER, PLAIN M4
8 [60228 * | * * 1 | ElR—kSyF SHEET PACKING
9 30066 * | * * 7 | LE#Rik BOLT, SOCKET M5X0.8 L=12
10 [27172 £ | *x * 5 |7 SET SCREW, SOCKET (CP) M6X1.0 L=8
13 [60002 * | x * 1 |mEik FACE PLATE
14 |B159150 * | *x * 1 |ERT LdE RUBBER CAP, 20.5
16 |60004 * | * * 1 |EHREE OIL WICK, 12X12X130L
17 160003 * | * * 1 |[ER/ SyF PACKING,; F-PLATE
18 [27177 * | % * 2 |miRit BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | *x + 3 |8HENT LIz RUBBER CAP, 9.4
20 20218 * | * * 1 |TAE RUBBER CAP
21 |20161 | * * 1 LaE OIL WINDOW
22 | 8040 e | = * 2 |a—Fh/i—1k SCREW, SM9/64X40 1.=8
23 |30025 -| - * 2 |a—Fhn—ikoviv— WASHER, PLAIN L3.5
25 |BS20345 * | * s 1 |ZEYFRESRLRE RUBBER CAP
26 |B159150 * | ~ - 1 |a—KRIdLiz RUBBER CAP, 20.5
27 |B142743 x| *x - 1 |FLY A —ie RUBBER CAP, 27.5
28 |B159928 * | *x - 1 |EYHRE YA —miE RUBBER CAP, 14
29 |B142374 * | *x * 2 |wHLA—E Ty a BUSH, DRY ; L=20
30 |B140063 * | * * 1 | oL —Z yri— PIN, DOWEL
32 |B153132 * | * * 1 |/13ws L A—Rbysi—F 21— [NYLON TUBE, L=13.5
33 |B140063 * | *x * 1 |13y R—Zx T Zbysi—  |PIN, DOWEL
34 |B104821 * | % * B VA AVTAC T = N = RUBBER CAP, 10.5
35 [30046 x| *x * 1 |[7—R#EB1E SCREW, TRUSS M4X0.7 L=4
36 [31207 * | * * 1 |[7T—AREBLEDTY v — WASHER, PLAIN M4
37 |60238-01 * | * * 1 |ELKR SLIDE PLATE, F
38 |70214-01 * | * * 1 |ELRATYYT SPRING
39 (37229 * | % * 1 |ELRLE SET SCREW, SOCKET (CP) M4X0.7 L=5
40 (38023 - * | * * 1 |AiRARy/— STOPPER
41 (8040 * | * * 2 |fFERANy/S—1E SCREW, SM9/64X40 L=8
42 160358 * | * * 1 [RuF LR UPPER COVER ASSY, BED
43 [60359 * | * - 1 | RyF kiR \vdy SHEET PACKING, BED
44 [30075 * | * * 10 | vk LRk BOLT, SOCKET, M4X0.7 L=8
45 |B105113 * | * * 1 | RyF#:hg SCREW, SM12.70X28 L=5
46 |B105215 * | * * 2 [ RyF#hig/ uxy PACKING
47 |60357 * | * * 1 |Z=R7wAT PIPE
48 160371 * | % * 1 |ZTRARE=— (T TUBE, 7X3X150L
49 160364 * | * * 1 |RyEiRie OIL CAP, BED
50 |B140518 * | * * 1 | RyRhas o HERE SCREW, SM7.94X28 L=10
51 |B081007 * | * * 1 |RyFhaso8Emig0) 4 |0 RING, P7
52 |60385 * | * * 1 |[RILEH—E ) BELT GUARD SET
53 16038501 * | * * 1 RN H—FQ) BELT GUARD, L
54 |60385-02 * | * * 1 |[RILEH—E@ BELT GUARD ASSY, R
55 (37288 * | % * 1 |[RILEH—FLE(C) SCREW, TRUSS M4X0.7 L=5
56 128138 * | ok * 4 |A)H—FIEA) BOLT, SOCKET M6X1.0 L=10
57 |10599 * | * * 4 |RIEH—F1IE(A)Tvi4— |WASHER, PLAIN M6
58 [37288 * | * * 1 [RJLFH—F1E(C) SCREW, TRUSS M4X0.7 L=5
59 116287 * | * * 2 [RILFH—FIE(B)Tvi 44—  |WASHER, PLAIN M5
60 139159 * | * * 2 |NIEAH—FI1k(B) SCREW, TRUSS M5X08 L=8
61 |35495 - | * * 1 |REBXAE HOLDER BAR
62 [101520 - | * * 2 | AELS Y NUT, SM15/64X28
63 |B159150 * | *x * 1 |$&EHS—T L RUBBER CAP
64 160360 x| = & 1 |FAIr—> OIL GAUGE
65 [37229 * | * * 2 |7 SET SCREW, SOCKET M4X0.7 L=5
66 |60385C * | % * 1 R —FHRUA GR) BELT GUARD SET WITH SCREW

__2.._




FEhEE{% /Upper shaft mechanism




+#hE8{% /Upper shaft mechanism

X o
NO.| HERES o5 &laE S DESCRIPTION
do J85a99
28 g2%as
PARTS NO. [ | |8 &|aQTY
1 |60007 * | * - 1 | &k UPPER SHAFT
2 |60015 * | * * 1 |98 F—1 3 hh CRANK MOTION CAM
3 11031 % | % * 1 | EEARFY S (FD BEARING, UPPER SHAFT
4 118607 * | *x * 1 | 9T DhLIEA) SCREW, SM9/32X28 L=16
5 (27172 * | * * 1 |9Z29hLak(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 * | * * 2 |90ESTUO&ERL BELT, SOCKET M5X0.8 L=12
7 135999 * | % * 1 |90 Y5291k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 160011 * | % * 1 |5 — BALANCER
9 |28027 * | * * 1 InNgY—ik SET SCREW, SOCKET (CP) M8X1.25 L=12
10 160009 * | % * 1 | E#BRAS—(d) BR-COLLAR, M U-SHAFT
11 |27172 * | * * 2 | EEBRAS—()1t SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 * | * * 1 | EgRFY S () BEARING
13 160223 * | * * 1 |f&EEHT— COLLAR, BOBBIN WINDER
14 135999 * | % * 2 |HREZTHS—1E SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | * * 1 | E<JILT—1U(HH) UPPER BELT PULLEY ASSY
16 |60225 * | % * 1 | EXJLET—Y—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | % * 1 | ERJLET—1)—IE(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 % | * ® 1 | LEBRAS—(#) BR-COLLAR, B :U-SHAFT
19 |60013 * | * * 1 | LEBRAZ—(#)1LE RETAINING RING, EXTERNAL C20
20 |27172 * | * * 2 | EEBRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | * * 1 | E&8ART7YLT () BEARING
22 160226 x| * * 1 | B4 5 AL TIMING BELT
23 160225 x| * * 1 |F—1—1kA) SET SCREW, SOCKET (CP) M6X1.0 L=12
24 128043 * | * * 1 |F—1)—1k(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
25 |60231-CA * | % * 1 | T—Y—AH) PULLEY COMPLETE, A
26 [37031 * | * * 1 |[F—U—LAl SCREW, FLAT M6X1.0 L=16
27 137028 * | *x * 1 |F7—=)—{LRLES WASHER




EEYEH{& /Upper feed mechanism

WERB{% /Quick reverse mechanism

<{-8BL/-8BLC/-28BL/-28BLC/-8BLC-BTFL-CD-DS/-28BLC-BTFL-CD-DS>

[

<-8BL/-8BLC/-28BL/-28BLC>

9
|

g




FEYEH{% /Upper feed mechanism

L @
NO.| HMSES ol alme S% DESCRIPTION
goabe9? |
e
PARTS NO. |2 9P Y8+ &|QTY
1 160214C * | * * 1| EEYEFOyRERD) UPPER FEED CONNEGCTING ROD ASSY
2 160214 | % * 1 | E#EYEfEOyr UPPER FEED CONNECTING ROD
3 [28076 * | * * 1 | EEfEEAEEHRL BOLT, SOCKET M6X1.0 L=18
4 160215 * | * * 1 | EEYEEEEDSE CONNECTING LEVER, U-FEED
5 (28076 * | % * 1 | E¥E&EnVRSERLE BOLT, SOCKET M6X1.0 L=18
6 |60217 * | % * 1| EEUERE ($0) UPPER FEED CONNECTION ASSY
7 |BS07333 * | * * 1 | BV EE /AT PIPE, 4
8 (17047 * | * * 2 | EEYERESFEERL SHOULDER SCREW, SM9/32X28 L=8.5
9 |17095 * | * * 2 | EREVEHEERCIEE RETAINING RING, E8
10 |60218 * | * * 1 | EEVEFZE=——)LqT OIL TUBE, 5X3X170L
11 |0148-F * | % * 1 |#EEEZ—IL 1T 7L+ |FELT, 3X18
12 |60219 * | * * 1| EEUEREmE OIL WICK, 2X2X190L
13 [30750 * | % * 1 | by R FASTENING BAND
14 |60079 * | % * 1 [EYEhT L) RUBBER CAP
W ELRH{% /Quick reverse mechanism
‘ - 5
JoJsHa89
e ok
PARTS NO. [? ¥ $|? 6% &|aQTY
1 160203 * | * * 1 |1\wh L/ \—Bf SHAFT, R-LEVER
2 |17095 * | * * 1 |s3us L S—8h b RETAINING RING, E8
3 |B025100 x| * * 1 /Syl \—#hik Ty v— |WASHER, PLAIN S 10
4 |B147504 * | * * 1 |2 T% SPACER
5 160204 * | % * 3 (ATALE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * | * * A VA r il s SPRING
7 |BS07374 * | % * 1 |1\wHLsi— REVERSE STITCHING LEVER
8 |BS07384 * | * - 1 AT XA Li—A4 REVERSE STITCHING LEVER PLATE
9 |B100511 * 7 * = 1 |\woLAa—Lhl SCREW, SM4.76X32 L=6.5




St - KFEBI1% (14 %t) /Needle bar and thread take—up mechanism (single needle)

41 2 28 7
@

/
%—31 —11 25 26
! I 6/ §_33
@?J e




- XFERH{ZR (1K $1)/Needle bar and thread take—up mechanism (single needle)

No. | mame | ‘»q;j we i DESCRIPTION

_ 3 Q a

m m m !

PARTSNO.| T | ? | 6 [aTY
; ggggggo 1 : : * : ggiﬁ(%ﬁ) NEEDLE BAR BRACKET ASSY
* & & NEEDLE BAR BRACKET
j ggggg—gg : I : } gﬁﬁéﬁ& NEEDLE BAR BRACKET SHAFT
= / A |

5 (60030 * | * * 2 %%iﬁ%’a;‘&at:":z E&BBER SHEET
6 |60044 x| *x * 1 ﬁﬁmg%mp——w GUIDE RAIL, N/B-CLAMP
; géé ; g k| k| Ok 2 ggﬁﬂa‘f%m L—IiLik SCREW, M3X0.5 L=6

* | * * 1 | NEEDLE BAR :
9 |B151594 * | * * 1 |gHiERENT THREAD GUIDE, N-BAR
1? 653321553 : : * } gé?ﬂ% SET SCREW, SM1/8X40 L=4.5

* % NEEDLE BAR CLAMP

12 37134 * | * * 1 |$HEfaimal SCREW, M4X0.7 L=10
13 |60042 * | * * 1 |#EREAE o SLIDE BLOCK, N/B-CLAMP
14 160034 * | ¥ * 1 |#HELXEE=—IL/R4T OIL TUBE, 5X3X115L
12 ggggf P * } gﬁiﬁ&f OIL WICK, 2X2X700L

* | * - G 2R SPONGE
17 |30046 * | * * 1 |fHELXERRDIE SCREW, TRUSS M4X0.7 L=4
18 |60016 * | * * 1 Eﬂ({ﬁﬁ) . THREAD TAKE-UP LEVER COMPLETE
19 37046 % | * * 1 %ﬂﬁ?*)ybﬂ(zh) BEARING, S ; T-TAKE-UP
20 |37047 ¥ | % * 1 xﬁx%?j)‘/{? (X) BEARING, L ; T-TAKE-UP
21 (37051 * | ¥ * ¥ IR — WASHER, THREAD TAKE-UP
22 |60019 * | * * 1 | RKFEXX THREAD TAKE-UP SUPPORT
gi gggg; * | % * 1 ;gixgt SUPPORT SCREW, M4X0.7 ; T/TAKE-UP

* | % * 1 L X a7+ vhk NUT, M4
25 |37053 * | * * 2 fﬁi:}:-—h“;m‘?‘bb‘ NEEDLE BEARING
;S, ggggg * | * * 2 %#LE?AU :;7“ SUPPORT RING, ; T/TAKE-UP

* | * * 1 |90ESHSY CRANK, 90
28 60023 * | * * 1 |85 29 (30) NEEDLE BAR CRANK ROD ASSY
gg ggf; * | * * 2 ﬁ-}ﬁbﬁ:ﬂ)&'?lj:ﬂ'f BEARING

x | * * 1 | XEEY PIN, ; T/TAKE-UP
31 |60116 * | * * 1 Eﬁ't::yu:#ali SET SCREW, SOCKET (CP) M5X0.8 1=8
32 60018 * | * * 1 | RKFELAZIL BUSHING, ; T/TAKE-UP PIN
33 60116 x| * * 1 [XEEVA%ILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 * | * * 1 |$HELEEARILGD BUSHING
35 |60081 - x| % | * 1 |#HELEEA2N(ER) BUSHING, F
gg g& (}2:20 * | % * 2 ggiﬁggjﬂv— RING, THRUST

* | * * 2 |3 5 7 COLLAR
38 |27177 * | * * 2 |HELE#HIS—HHLL BOLT, SOCKET M5X0.8 L=16
39 190625 * | x| * | 2 |#EXE#HS LDy v—|WASHER, SPRING 2-5
40 |NO122 * | % | * 1 |$1DPx17 #22 NEEDLE, DPX17 (#22)
41 |60016C * | x| * 1 | XFELvk THREAD TAKE-UP LEVER SET




